INVESTIGATION OF TEE WEST COLLEGE AVENUE
LAGUNA, SEBASTOPOL AND ROHNERT PARK
SEWAGE TREATMENT PLANTS

Surveillance and Analysis Civision

United States Envircrnmenta! Protection Agency

Region IX
San Francisco, CA 94111

Report No:
EPA-909/2- 4-001



INVESTIGATION OF THE WEST COLLEGE AVENUE,
LAGUNA, SEBASTOPOL AND ROHNERT PARK
SEWAGE TREATMENT PLANTS

FEBRUARY 1974

SURVEILLANCE & ANALYSIS DIVISION
U.S. ENVIRONMENTAL PROTECTION AGENCY, REGION IX
SAN FRANCISCO, CA 94111



Section

I.

II.

III.

TABLE OF CONTENTS

INTRODUCTION

A.
B.
C.
D.

Statement of Problem
Purpose of Investigation
Scope of Study
Acknowledgements

FINDINGS AND DISCUSSION

A,

B,
C.

D.

West College Avenue STP

1. Physical Description
[...]
was minimal and the solid material in the filter
effluent was largely comprised of fly larvae. It is
suspected that either the chlorine addition to the
trickling filter influent is hindering the growth
of bacterial organisms or the grazing organisms are
ingesting the biomass almost as rapidly as it is
produced or a combination of these two phenomena.
Whatever the cause, the sludge production in the
secondary treatment system is significantly below
normal.

Pond I and Pond II are approximately 81,400 sg m

(20.1 acres) and 130,700 cum (32.3 acres) respec-
tively. The surface organic loading rate based on
the composite samples to Pond I was 11.06 gm/day/

-8



sq m (98.7 1lb/day/acre). This loading rate seems
quite high for a facultative pond and it is felt
that recirculation from Pond II to the influent of
Pond I is beneficial to the condition of Pond I.
The BOD: increased from 37 mg/l at the influent of
Pond I go 75 mg/l (unfiltered sample) at the efflu-
ent of Pond II. The dissolved BODg at the Pond II
effluent was 46.5 mg/l (filtered sample).

A portion of this increase in dissolved BODg may

be attributed to conversion of solid material to
dissolved organic material at the bottom of the

ponds. But probably more significant is the BODg
introduced to Pond II from the sludge lagoon super-
natant. Chlorine is added to the Pond II effluent

at such a rate that it reduced the BODg from 75 mg/l
to 21 mg/l in the unfiltered sample and from 46.5 mg/l
to 8.5 mg/l in the filtered sample.

An ultimate BOD analysis was performed on an unfil-
tered final effluent sample (after chlorination).
The results of this test can be seen in Figure 1.
The second stage demand may be due strictly to the
nitrogenous demand or a combination of the nitro-
genous demand and the demand attributed to the
decomposition of algae.

The levels oif inorganic and organic phosphorus are
relatively unchanged throughout the treatment proc-
ess. The reduction and convercsion of nitrogen can be
observed from Figure IXI. The decrease in total
nitrogen observed between the influent and final
clarifier effluent was probably due to removal of
sludges. Essentially no nitrification occurs

through these stages. The most significant de-
crease in nitrogen expectedly occurred in the sta-
bilization ponds. It is hypothesized that ammonia
nitrocgen was utilized in the synthesis of algal cells
and subsequently lost to the atmosphere in the form
of nitrogen gas. Some nitrification of ammonia to
nitrite occurred in this phase of the treatment proc-
ess, but very little nitrification to the nitrate
level. The most surprising aspect of the nitrogen
transformations was the decrease in organic nitrogen
in the ponds. It is suspected that this decrease
occurred because the recirculation from Pond II to
Pond I was shut off during the survey, thus reducing

-9-



the rate of algae production. This reduction in algal
concentration when recirculation was terminated was
significant enough to be detected visually. The oxi-
dation pond effluent was quite high in nitrogen, espe-
cially ammonia and total nitrogen. Little change in
nitrogen form or concentration resulted from chlori-
nation except that some of the nitrite was oxidized to
nitrate nitrogen.

The effects of filtering on nutrient concentrations
in the final effluent can be seen in the following
table:

FINAL EFFLUENT, mg/l

Parameter Unfiltered Filtered
NH3-N 6.0 5.5
NO,-N 1.2 1.1
NO3~N 2.2 1.85
Orxganic N 5.5 1.6
Total N 14.9 10.05
Oxrtho-P 10.45 8.95
Total P 15 14

Filtering the oxidation pond effluent reduced the
organic nitrogen by 51% and the total nitrogen by

20%. The total nitrogen concentration in the Pond 1I
effluent was 14.7 mg/l before filtering and 11.8 mg/l
after filtering. Filtering the final effluent reduced
the organic nitrogran by 71% and the total nitrogen

by 31.5%. The total nitrogen concentration in the
final effluent was 14.9 mg/l before filtering and
10.05 mg/l after filtering.

The fecal coliform concentrations of less than
67/100 ml were well under the level of not more
than 200 per 100 ml (geometric mean of 30 consecu-
tive days) specified under the newly accepted defi-
nition of secondary treatment.

The overall plant performance is summarized in the
following table:

-10-



INFLUENT EFFLUENT

PARAMETER CONCENTRATION CONCENTRATION
(mg/1) (mg/1) $ REMOVAL

Suspended Solids 196.5 35.5 82.0
B.0.D.5 190 21 88.9
CcoD 355 96 73.0
NH3-N 21.5 6.0 72.1
NOo-N 0.045 1.2
NO3~-N 0.11 2,2 —
Organic N 7.5 5.5 2677
Total N 29.1 14.9 48.7
Ortho P 7.25 10.45
Total P 14 15 _
Discussion

Infiltration in the sewer system is a significant
problem of this facility. The highest average daily
plant flow for a given month reported during the
1972-73 fiscal year was 44,300 cu m/day (11.72 mgd)
and occurred during February, 1973 as compared to
25,500 cu m/day (6.73 mgd) during July, 1972. It
is likely that actual wastewater flows exceed the
metered flows due to a by-pass to Pond II which is
located in the influent line. However, 1f flow
exceeds the capacity of the main pumps, or if a
breakdown occurs, two options are available: All
or part of the raw influent can be by-passed to
Pond I, or the flow can be sent through the pri-
mary sedimentation tanks and then by-passed to
Pond I. Thus the raw sewage receives treatment
from the stabilization ponds before reaching Santa
Rosa Creek.

Home development in the near proximity of the plant
site has imposed significant problems associated
with odors in the past. The practice of chlori-
nating the influent flow to the trickling filters
for odor control purposes could prove to be quite
hazardous if not monitored frequently. Malfunction
of the chlorination equipment or over-chlorination
due to a significant period decrease in chlorine
demand could cause a severe kill of the trickling
filter bacteria which are essential to reduction of
BODs through this process. Chlorinaticn of this
type can also prove to be quite costly.

-11-



More effective treatment would probably be achieved

by recirculating clarified effluent to the filters
rather than settled sludge. The principle of the
trickling filter process is to convert soluble BOD

to solid material which can be settled out and removed
in the final clarifiers. Returning the solids serves
no real purpose and often results in excessive load-
ings to the filters. Returning the clarified effluent
would result in greater contact time of the dissolved
organic material with the active organisms in the
filter and would result in higher organic removal
efficiencies. This in turn would reduce the loading
rate to the oxidation ponds.

The effluent launders in the final clarifiers extend
very close to the turbulent zone at the influent end
of the clarifiers. The solids carry-over was signi-
ficantly higher at the influent end of the launders
than at the effluent end. Surface skimmers were
noticeably absent from the final clarifiers.

Operation of the digesters in series might prove to
be more effective than parallel operation. Allowing
the secondary digester to operate without mixing
should result in better solids separation which
means less draw-off volume to the sludge lagoon.
Supernatant could be returned to the plant head-
works.

It is suspected that the return of sludge lagoon
supernatant to Pond II has a severe effect on the
lagoon performance and thus final effluent quality.
This supernatant contains a high amount of organic
material which will not be completely oxidized or
converted to algal cells in the relatively short
retention period of Pond II.

B. Laguna Wastewater Treatment Plant

The Laguna Wastewater Treatment Plant was constructed

in 1967 by the City of Santa Rosa in cooperation with

the County of Sonoma. The facility, an activated sludge
treatment plant, was designed and built with an initial
capacity of 9460 cu m/day (2.5 mgd) and provisions for

an ultimate capacity of 75,700 cu m/day (20mgd). During
the survey, wastewater flow averaged about 7,600 cu m/day

-12-



(2.0 mgd) which was indicative of current weather flow.
The plant as shown in Figure No. 4 consists primarily of
a comminutor, aerated grit removal tanks, primary sedi-
mentation tank, activate sludge unit, secondary sedimen-
tation tanks, aerobic digester and chlorination unit.

The headworks, consisting of the comminutor, raw sludge
pumps and sewage flow meter, is located in the bottom
of an 11 meter (35 ft) deep influent structure. The
comminutor may be by-passed by using one of two manually
cleaned bar screens. Raw sludge is pumped to the grit
chamber through the influent flow meters by two variable
pumps each with a rated capacity 56,800 cu m/day (15 mgd)
at a static head of 11 meters (35 ft). An aerated grit
chamber, which is also refered to and acts much like a
preaeration tank, has a detention time of 1.1 hours at
design flow.

Three standard design rectangular primary clarifiers were
built with the initial construction. 1In the initial stage
only one of the clarifiers is being used as a primary clar-
ifier while the other two are being used as final clari-
fiers. Each clarifier has a surface area of 256 sq m
(2755 sq ft) and a volume of 694 cu m (24,800 cu ft). At
design flow, the overflow rate for the single primary
clarifier is 37.1 cu m/day/sq m (910 gal/day/sqg ft) and
the detention time is 1.8 hours. These loading rates

seem adequate. At the time of the inspection the unit
appeared to be operating in a satisfactory manner.

As with the clarifiers, the aeration tanks are of a
conventional design but are being used in a modified
nature in the initial phase of plant growth. Of the
two existing, parallel aeration tanks, one unit is
being used for activated sludge while the other is
used for aerobic digestion. In future stages of
plant growth, anaerobic digestion will be used,
releasing the present aerobic digester for use as

an activated sludge unit. The activated sludge

unit has a volume of 3060 cu m (108,000 cu ft) with
a design organic loading of 0.368 Kg BOD/cu m/day

23 1lbs BOD/1000 cu ft/day). The units are quite
flexible and may be operated in any one of several
modes. Currently the unit is being operated in a
modified contact stabilization regime. The return
sludge is introduced at the south or head end of the
unit with the raw sewage introduced about one-quarter
of the way through the unit. Mixed liquor suspended
solids is maintained at approximately 1000 mg/l with

-13-



a solids retention time of about 5 days.

As stated earlier, final clarification is performed

in two of the initially constructed primary clari-
fiers. The two clarifiers with a total area of

512 sq m (5510 sq ft) give an overflow rate of 18.5
cu m/day/sq m (453 gal/day/sq ft) and a detention

time of 3.6 hours at design flow, both well within
accepted design standards. At the time of the inspec-
tion, clarification was quite satisfactory with very
little carry over of suspended solids.

Primary and final clarifier sludges are stabilized in
an aerobic digestion tank. As the plant is enlarged,
the aerobic digester will be converted to an activated
sludge unit and anaerobic digestion will be employed.
Digested sludge is spread on drying beds at the site
and plowed into the ground after drying. Because of
limited area of drying beds, the operator feels that

he could not handle more sludge than is currently gene-
rated without incurring odor problems.

Final clarifier effluent is chlorinated at the
effluent junction structure. Two chlorinators,

one used as standby, are each capable of deli-
vering 910 kg/day (2000 lbs/day). As no chlorine
contact chamber was built in the initial phase of
construction, chlorine contact time was obtained

by backing up the effluent in the effluent outfall.
At design flow the theoretical chlorine contact time
is 41 minutes. The plant effluent is discharged to
the Laguna de Santa Rosa.

Dry weather flow through the plant is averaging about
7570 cu m/day {2.0 mgd). At these flows, the Laguna
plant has had little problems meeting most discharge
requirements established by the Regional Board. A
review of plant records for the past year indicates
they are consistently discharging treated effluent
with BOD5 averaging about 5 mg/l and suspended solids
averaging about 15 mg/l. Each is below the median of
30 mg/1l required for both parameters. Settleable
solids are normally no more than trace. However,
total coliform counts average about 20 MPN/100 ml,
greater than the required median of 2.2 MPN/100 ml.

-14-



Additionally, chlorine residuals, which average about
8 mg/l, exceed the required maximum of 0.1 mg/l. This
is undoubtedly a result of poor mixing and will be
remedied by instaliation of a chlorine contact basin.
Results of E.P.A. 24-hour, flow weighted composite
sample are comparable to Laguna STP data indicating
BOD5 of 2 mg/l, suspended solids of 7 mg/l and coli-
form count of 6.0 MPN/100 ml (See Table 2).

With the current overloading problem at the West Col-
lege Plant, one proposal to solve the problem is to
divert a portion of the flow for treatment to the
Laguna Plant. Even though the Laguna Plant is designed
for 9460 cu m/day (2.5 mgd), it is possible that

with tight controls it could be pushed to treat a
greater flow and still meet discharge requirements,
Due to the nature of the process, precise predictions
are difficult to make. However, using upper limits of
accepted operational parameters and lcading rates, a
reasonable approximation can be established.

By increasing overflow rate in the primary clarifier
from 37.1 cu m/day/sq m (910 gal/day/sq ft) for design
to 61.2 cu m/day/sq m (1500 gal/day/sq £t) a flow

of 15,600 cu n/day (4.1 mgd} might be handled.

Assuming 63 per cent removal of BOD: in the primary
clarifier and 1,200 kg/day/cu m (75 lbs/day/1000 cu ft)
for a contact-stabilization regime, a flow of 26,500

cu m/day (7.0 mgd) might be treated in the one aeration
tank. As a check, a minimum detention time of 3 hours
would give a slightly higher flow of 27,200 cu m/day
(7.2 mgd). For final clarification, if the overflow
rate was raised from 18.6 cu m/day/sq m (455 gal/day/
sq ft), to 40.8 cu m/day/sg m (1000 gal/day/sq/ft),

the flow through the unit could be raised to 20,800
cu/m/day (5.5 mgd). It therefore appears, that of

the major units, the primary clarifier would be the
controlling unit with a flow of 15,600 cu m/day. Other
minor units, pumps and piping appear to be adequate to
accept that flow. It is possible that an interim solu-
tion to increase clarifier capacity might be the instal-
lation of settling tubes or modules in the clarifiers
to increase their capacity. The only readily apparent
limitation might be the lack of drying beds to adequately
handle sludge from the aerobic digester.

~15-



In conclusion, the Laguna Wastewater Treatment Plant is
operated and maintained in a satisfactory manner. Plant
personnel are adequately trained and capable of operating
this plant. The plant is relatively new and the equipment
is in excellent shape so there is no apparent reason why
they should not be able to adequately treat to design flows
and possibly up to 60 per cent greater than design flows.

Sebastopol STP

The Sebastopol Sewage Treatment Plant was last modified
in 1949. The plant is located east of the City of
Sebastopol on the west bank of the Laguna de Santa Rosa
River. The plant consists of a bar screen, two primary
clarifiers, trickling filter, digesters, sludge drying
beds, oxidation ponds and a chlorine contact basin.
(See Figure 5). The treatment plant was designed theo-
retically to provide secondary treatment at a flow of
2650 cu m/day (0.7 mgd).

The treatment facility serves approximately 1800 sewer
hook-ups with a total population of approximately 4000.
No influent flow rate data are available; however, a
meter at the chlorine contact basin measures the efflu-
ent flow. Dry weather effluent flows normally range
from 1320 cu m/day (.35 mgd) to 1510 cu m/day (.40 mgd).
Assuming an evaporation rate of 1.2 m (4 ft) per year,
evaporation in the oxidation ponds would account for
another 190 cu m/day (0.05 mgd) to the influent flow.
The wastewater is principally of domestic origin.

The headworks, contained in a small three-story building,
consist of a bar screen and raw sewage pumps. Located in
the basement, the bar screen must be manually cleaned.
Raw sewage pumps #1l, #2 and #3 pump from a sump, which
also receives recycled trickling filter effluent.

Pump #1, rated at 2180 cu m/day (0.576 mgd), pumps to
the No. 1 Clarifier. Pumps #3 (rated at 2180 cu m/day
(0.576 mgd)) and #2 (rated at 1635 cu m/day (0.432 mgd))
pump to the No. 2 primary clarifier. The #4 pump, which
by-passes the bar screen to pump directly to No. 1 clar-
ifier, is not now being used because of constant plug-
ging problems. Screening this flow of wastewater to
pump #4 is difficult because it is pumped directly from
a manhole upstream from the headworks building. Thus,
the total pumping capacity of the headworks is 5450

-16-



cu m/day (l.44 mgd). With the varying flows, the pumps
phase on in the following order: (1) No. 3, (2) No. 1
and (3) No. 2. When there is only enough flow to keep
No. 3 pump operating, there is no flow to Clarifier No. 1.

The primary clarifiers, both Dorrco Squarex Clarifiers
Type AZ, are of a square design with spring-loaded bot-
tom scrapers. The No. 1 Clarifier is 7.9 m (26 ft)
square and 2.1 m (7 ft) deep with a total volume of

134 cum (4740 cu ft). The No. 2 Clarifier is 9.1 m

(30 £ft) square and 2.4 m (8 ft) deep with a total vol-
ume of 204 cum (7200 cu ft). As noted above, the

flow to the clarifiers is not equal or consistent. All
flows up to 2180 cu m/day go to No. 2 Clarifier, with a
maximum load of 26.3 cu m/sq m/day (640 gal/sq ft/day)
which is within a range of reasonable loadings. However,
under dry weather conditions, the No. 1 clarifier is
normally quite under-loaded with periods of 12 hours or
more at night with no flow at all. During the inspection
period, neither unit appeared to be working satisfacto-
rily. Floating material was present with bubbles rising
to the surface indicating anaerobic conditions and

poor sludge removal. Both units had been drained and
cleaned in the past year but the operator had no know-
ledge of the present condition of the sludge scrapers.

The trickling filter is 20.7m (68 ft) in diameter and 1 m
(3 ft) deep. Hydraulic loading without recycle to the
filter is about 4.5 cu m/day/sq m (110 gal/sq ft/day)
while the organic loading is about 3606 g BOD/day/sq m

(74 1bs BOD/day/sq ft). These rates are high for a con-
ventional trickling filter which should be in the range
of 1.0 to 4.0 cu m/day/sq m for hydraulic loading and

80 to 400 g/day/cu m for organic loading. A variable
portion of the flow, perhaps up to one-half of the influ-
ent, is recycled at different times during the day. Dur-
ing the night-time hours, usually from about 11:00 p.m. to
8:00 a.m,, the total flow is recycled. The recycle, all
manually controlled, is for the most part to maintain
enough water in the system to power the filter distribu-
tion arm. The distributor arm has, due to many years of
use, become quite deteriorated and will need to be
replaced soon. The unit still has the original mercury
seal, which as a result of state regulations, will have
to be replaced. At the time of the inspection, there

-17-



appeared to be a viable bacterial growth on the media.

The trickling filter effluent flows .to four unmixed oxida-
tion ponds. The ponds, all approximately 1.5 m (5 ft)
deep, cover a total of approximately 2.0 ha (5 acres).
They are operated in series with a theoretical detention
time of approximately 20 days. However, to reach a com-
monly accepted organic loading of 220 kg/day/ha (20 1lbs/
day/acre), approximately 87 percent of the 360 kg

(800 1lbs) of influent BODe would need to be removed
through the primary clari%iers and trickling filters.
This seems unlikely considering the condition of the